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A Case of a Blocked Nose
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One afternoon, during a general ENT clinic at the QEIL,
you encounter a typical otolaryngologic complaint of a
; Your patient is a healthy 70-year-old
male, Mr. N., who presents with right nasal obstruction WOrs-

“nlugped- ose'.
plugged-up nose

ening over the past year. He states that he has not had any
epistaxis or nasal pain, and that his condition was unrespon-

sive to topical steroids (Flonase®). Past medical history in-

Figure |
Polypoid mass in right nostril.
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Cludes bowel cancer which was resected several years ago.
On social enquiry, you learn that Mr. N. is a retired miner, a
past smoker who quit two years ago, and he drinks alcohol
socially. Head and neck examination is unremarkable save
for a pale, polypoid mass in the right nostril (Figure 1). ACT
scan was ordered (Figure 2).

Figure 2
CT scan of head and neck.

consistent with nasal polyps?

edure(s) would you arrange?

iial diagnosis of nasal obstruction in this
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Al: The CT scan shows a soft tissue mass filling the right
maxillary sinus and anterior ethmoid cells inferiorly, extend-
ing into the nasal cavity. There is erosion of the lateral wall
of the nose. The middle turbinate is pushed medially and
possibly eroded. The other sinuses are normal.

A2: A biopsy would be important to obtain for pathology.
A3:

Table 1.0 Differential diagnosis of nasal obstruction for
adults (> 20 years) (1,2).

Common*

infection (viral or bacterial)
allergy (allergic rhinitis, polyps)
rhinitis medicamentosa
vasomotor rhinitis
nasoseptal deformities
trauma (septal hematoma)
environmental and occupational irritants
Uncommon**
vasomotor rhinitis
metabolic-endocrine
pregnancy
menses
hypothyroidism
diabetes mellitus
drugs (antihypertensives, oral contracep-
tives, topical decongestants, co-
caine)
chronic sinusitis (bacterial, fungal)
antrochoanal polyp
atrophic rhinitis
septal perforation
benign neoplasms
inverting papilloma
angiofibroma
Rmitt
malignant neoplasm
squamous cell carcinoma
adenocarcinoma
adenocystic carcinoma
sarcoma
malignant melanoma
esthesioneuroblastoma
hemangiopericytoma
granuloma of pregnancy
foreign body
rhinolith
Paget’s disease
midline lethal granuloma
Wegener’s granuloma
Churg-Strauss syndrome
sarcoidosis
superior vena cava syndrome
Homer"s syndrome
cirrhosis

uremia
nonallergic rhinitis with eosinophilia syndrome
*common: nasal diseases in this group are seen daily in a general
otolaryngology practice.
**uncommon: one or more cases per year.

***rare: one or more cases in a physician’s experience.
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DIAGNOSIS- INVERTING

PAPILLOMA OF THE NOSE

Inverting papilloma is a relatively uncommon neo-
plasm of the nasal and paranasal sinus epithelium, It is 25
times less common than ordinary nasal polyps, appearing mos|
often in the fifth to seventh decades of life (3). Many other
terms have been used to describe this tumor, such as villifc m
cancer, epithelial papilloma, Schneiderian papilloma, and
papillary sinusitis (4). This is probably due to the vanability
of histological interpretations of the lesion, as well as a mis-
understanding of its behavior since it was first described by
Ward in 1854 (5).

These tumors usually arise from the lateral nasal wall
with local extensions in the paranasal sinuses, most commonly
the maxillary antrum. They are usually firmer, bulkier and
more vascular than inflammatory polyps. Non-translucent,
inverting papillomas appear red, pale pink, or gray in colour,
When viewed microscopically there is a proliferation of the
covering epithelium with finger-like invaginates into the un-
derlying stroma (6). The epithelium can be squamous cell,
ciliated multilayer columnar cell resembling respiratory epi-
thelium, or transitional.

Symptoms of inverting papilloma are non-specific, but
the most common is unilateral nasal obstruction. Others are
epistaxis, nasal discharge, sinusitis, nasal polyps, and more
rarely, facial pain and proptosis (6,7.8). Interestingly, many
patients have a history of nasal surgery prior to diagnosis of
inverted papilloma, which may be due to misdiagnosis (6,9).

Radiographic studies include plain films and sinus to-
mography, but computed coronal tomography is the proce-
dure of choice as it reveals a higher percentage of bone de-
struction and erosion (6,8). Although radiographic analysis
helps to determine the extent of disease, it does not clearly
distinguish malignancy from benign disease. For this reason
it is important to confirm the diagnosis through biopsy.

The etiology of inverting papilloma is unknown. The
most popular theory is that the human papilloma virus (HPV)
1s involved in the development of these tumors. One study
showed the presence of viral DNA sequences in the tumors of
76% of patients with inverting papilloma (6). Further analy-
sis is needed for proof of cause,

Ithas been found that these neoplasms are best treated
with lateral rhinotomy and medial maxillectomy as the recur-
rence rate is much lower than with other modalities (6,9,10).
Other procedures include local excisions (6), midfacial de-
gloving (7,11), Caldwell-Luc operation with ethmoidectomy
(9), and endoscopic excision (11),

It is important inverting papilloma be identified and
removed as it is not only locally invasive with a tendency
toward recurrence, but there is a well- known association with
squamous cell carcinoma. Reported incidence of associated
carcinoma ranges from 1.7% to 56%, depending upon the
study (12).
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ERRATA

Several publishing errors occurred in the De-
cember 1997 edition of the DMJ. The DMJ editorial
board sincerely apologizes for these mistakes and any
problems they may have caused. —

1) Dr. T.J. Marrie’s name erroneously appeared on
the masthead (page S) with one ‘r’ instead of two.

2) The Nova Scotia Medical Society was omitted
from the masthead. This has been rectified on the
current masthead.

3) An advertisement on page 6 was printed with a
number of typographical errors. The corrected
advertisment is shown below.

Grenfell Regional Health Services

If you are a General Practitioner or Specialist who
has an interest in working in a rural environment, then
you may be the type of physician that Grenfell Regional
Health Services 1s seeking to join our multidisciplinary
health care team which provides integrated care for the
people of Northern Newfoundland and Southern
Labrador.

Salary scales for General Practitioners range from
$£67,471.00 to $99.960.00 yearly. Specialist salaries
range from $84,975.00 to $102,506.00 yearly. Depend-
ing on location, physicians are also eligible for a non-
pensionable geographic supplement of $15,600.00 to
$31.200.00 per year and a retention incentive of
$10,000.00 to $20,000.00 which is paid at the end of

Iwo years.

Dr. Jez Hillard
Director of Medical Services
Grenfell Regional Health Services
St. Anthony, Newfoundland
AOK 4S50
Tele: (709) 454-3333, Ext. 127
(709) 454-8596 (Home)

Fax: (709) 454-2052
E-Mail - jhillyard @ thezone.net
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Dalhousie Medical Journal Instructions for Authors

The Dalhousie Medical Jowrnal will consider manu-
scripts in English which deal with any aspect of medicine
including basic science, clinical medicine, surgery, medical
education, medicolegal affairs, medical humanities and pub-
lic health. An accompanying cover letter signed by all au-
thors should state that the manuscript has not been published
by another journal, nor is it under consideration by another
journal.
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6.1 or MS Word for MacIntosh 6.0 (or earlier versions). and
the other copy should be in Rich Text Format (RTF). Refer-
ences should be listed at the end of the paper and end-note
functions should not be used.

Manuscripts should be printed on standard 22x28 ¢m
paper. Submissions should be 3000 words (approximately
I5 pages double spaced) or less. This word limit does not
include references or figures. Longer submissions may be
considered with prior permission from the Associate-Editor,
Reviews and the Editor-in-Chief. Pages should be numbered
consecutively.

Title page: The title page must include the following infor-
mation: 1) authors’ full names, degrees and affiliations 2) S0-
100 word biography 3) mailing address 4) e-mail address 3)
phone number (home and work). The following information
should be included if applicable: 1) pager number 2) Tupper
Box # 3) fax number 4) year in educational program. To fa-
cilitate the anonymous peer review process, the title page
should be the only page containing the authors names.

Abstract: The abstract should appear on the second page
and should be no longer than 250 words. It should state the
purpose of the paper, basic procedures. main findings and the
principal conclusions.

Text. Acknowledgements: These should conform to the Uni-

form requirements for manuscripts submitted 1o biomedical
Journals (CMAJ 1994:150:147-154). These are on reserve in
Dalhousie University's Kellogg Library under reserve call
#971.

References: References are to be numbered in the order they
appear in the text. The reference section should be located
following acknowledgements at the end of the text, follow-
ing the sample formats given below. Complete information

should be given for each reference, including titles of journal
articles (Appropiately Abbreviated), names of all authors and
editors, and inclusive pagination. For references with more
than six authors "et al" may be used after listing the first six.
In the Body of the text reference numbers should be in rounded
brackets [i.e. (3)].

Journal article

I. Johansson E, Aspirisi T. Missing cruciate ligament in con-
gemital short femur. J Bone Joint Surg 1983:65A(8): 1 109-
1115.

Chapter in book

2. Hahn JF, Mason L. Low back pain in children. In: Hardy
Rw Ir, ed. Lumbar disc disease. New York: Raven Press,
1982:217-28. (Seminars in neurological surgery)
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3. Katz I. Common orthopedic problems in pediatric prac-
tice. New York: Raven Press, 1981:125-7.

Tables: Tables should be numbered in the order in which
they are referred to in the text. Each should have a brief title.
Column headings and descriptive matter in tables should be
brief.

Figures: Each figure should be planned to fit into either one
or two columns of text. Photographs and illustrations must
be black and white and of good quality. Figures should be
numbered in the order in which they are referred to in the
text. Labelling should be limited to the essential components
of a figure. Figure captions should be typed on a separate
page at the end of the manuscript. Electronic copies of pho-
tographs and illustrations are preferred in TIEF or PICT for-
mat, and in separate files. MS PowerPoint (95 or earlier ver-
sions) is also acceptable. Attention should be given to be
certain the graphics have adequate resolution.

Drug Names: Both nonproprietary (generic) and trade names
should be given for all drugs mentioned in the text.

Submission: Send manuscripts to:
Associate Editor, Reviews
Dalhousie Medical Journal, Box 398
Sir Charles Tupper Medical Building
Dalhousie University, Halifax
Nova Scotia, Canada
B3H 4H7

Manuscripts can also be dropped into the DM.J dropslot in the
door to room 2L-B§ (DMSS storage room) in the Sir Charles
Tupper Building (Link), Dalhousie University.
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The Dalhousie Medical Journal
Needs Your Support
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The Dalhousie Medical Journal is a peer-reviewed Journal }
published by students in the Faculty of Medicine at Dalhousie Uni- S g |
versity. Itis the only one of its kind in Atlantic Canada. Although | £ § E s =% |
the Journal is financially self-sufficient based on advertising, sup- Eé o) F: %ﬂ § _I" |
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of the DMJ. The funds donated thus far by our patrons have been §§ 5 6 o 2 5 |
used to purchase supplies and services required for the running of 'E s é = Sz < |
the Journal. However, most of the Patron donations have been EE e % 2 é I
saved to go toward the purchase of a state-of-the-art computer sys- g E g E % A ; l
tem to produce the Journal. 22E 32 :
The DMJ has also expanded considerably over the last year. |
Student participation is at an all time high with approximately 80 |
Dalhousie students participating as reviewers, design and layout |
editors and authors. In addition, faculty participation has also in- G :
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Editorial Board has also been restructured to allow the participa- E ; o |
tion of faculty from Medical Schools outside Dalhousie. A | = R E |
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Puconazole. Depending on chinical ircumstances, consideration shoukd be given to increasing e doss of Auconazoke when £ L3
administered with rifampin. Zidowine: Pizsma ridovudine concenirations were delermined on two becasions (before and
folowing fluconarole 200 mg dasly for 15 days) in 13 vokunteers with AIDS or ARC who weve on 2 stable sidovudine doss fo at
least two weeks There was 2 sgniicant increass in Boovuding ALIC folicwing the adminisiration of Auconazole. The mean « 5D
imncreas in AUC was 20% « 32% (ange 27 to 104%). The metabolite, GZDV. to parent drup ratio significantty decreasad ahsr
the administration of fuconazole, from 75 « 36 10 57 2 22 Patients receiving this combination should be montarad for the
development of adovudine-related adverse reactons. Drug/Drag Interaction: Inferaction shudies with oiher medications have not
been conducted but such interachions may occur. Dreg/Laboratory Test Interactions: None known
ADVERSE REACTIONS: In patients with vaginal candediass treatad wih DIFLUCAN-150 (fluconaroks) is 3 singie oral dose, the
idverse events documented i bw comiroled Morth Amencan [rials were as obows

Percent ol Patients wilh Side Effects
Flucanazole (n = 448) Intravaginal Producls (n = 422)

Drug Related Side Efects 21 159
Nausea 67 07
Abdominal Pain 56 17
Darrhea 27 05
Dyspepsa 13 02
Headache 129 b.6
Application Site Reactions 00 45
Dizziness 13 00
Taste Perversion 13 0.0
Most of the reported side effects were mild o moderate in severity

Occasional allergic reactions including pruritss and urticaria were reporiad

In marketing expenience with single dose Muconazole, rare cases of araphylactic reaction and angioedama have been repored
STMPTOMS AND TREATMENT OF OVERDOSAGE: Symploms: There has besn one reported case of overdosage wih fluc
A42 year-old patient infected with human immunodefioency virus developed halucinations and exhibited paranoid behay
Teportedly ingesting 1200 mg of fuconazoie. The patient was admitted to the hosptal, and hs condition reschved withil 45 hours
Treatment. In the event of overdose, symplomatic treatment (with supportive measures and gastic vage f necessiry) miy be
adequate. Auconaroke is largely excreted in urine. A three bour hemodialysss session decreases plasma levels by appronmately
S07%. Mce and rats recerving very high dases of fuconazole, whether orally o intravenously, displayed 2 vanely of nonspects
agonal $gns such 25 decreased activity, ataaa, shallow respiration, plosss, Gerimation. salivaton unnary Mconlnence and
Cyauss. Death was sometimes preceded by chonic Comvulsions
MMMMIMWNII-MTMmmﬂmn’nmum-m”-xnwﬂal"
vaginal candidiasis 15 150 mg a8 3 single oral doss There is no need to adjust single dose theragy for vaginal candidiasss because
of impaired renal funetion

PHARMACELTICAL INFORMATION: fon: Fuconarole is 2 white crystalline solid freely soluble in methangl, soluble
acetone, spanngly soluble in aqueous 0.1M hydrochiori; acd and ethano!, shghtly soluble in water and saine and very
soluble in hexane. Fluconazole is @ very weak base with 2 pKa of 176 a1 24°C and as a consequence will be
nonprotonaied af pH values above 3.5 mp. = 140.3°C. The parition coefficient Log P = 0.5 Composition: DIFLUCAN-150° Each
Capside (white) contains 150 my fuconazole. The capsuls also contains the folowing non-medicingl ingredents. kactose. mace
SUrch, coflodal sioon dovde, magnesivm stzaraie and sodum b sulphate, the capsule shall contans pelahin aad b

dignide.

AVASLABILITY OF DOSAGE FORMS: DIFLUCAN-150 Capsules are avatable a5 hard while pelatin capsuies, mirkad with Pize
logo. Each capsule contains, 150 mg of fuconazole Supplied a5 2 unit dose blisder |PVC) pack of 1 capsube
mm1am|wamm Store beteeen 15-30°C

Product manograph available on request.
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Suppositories,
creams &
applicators...

...or the freedom of
a single oral dose?

(fluconazole / pfizer)
Simple and preferred for vaginal yeast infections.

10st common side effects were headache, nausea, abdominal pain and diarrhea. Most side effects were

In clinical studies of
nience of oral, single-dose Diflucan-150 should be considered in light of the acceptability of its side

mild-to-moderate ir
effect profile relati ples
88% of patient: r creams and vaginal inserts in an open study of 1017 women.

Reference: 1. Philly ter study of the efficacy and safety ol a single dose of fluconazole 150 mg in the treatment

of vaginal candid 8r J Ctin Pract 1990,44:219-222
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A cOPAXONE

(glatiramer acetate for injection)

20 mg, single use vials for Subcutaneous Injection

Therapeutic Classification: Immunomodulator

PHARMACOLOGY - CORANONE™ [glatirarmes acetate (Jonmerly town as copolymes. 1) or injection] s a sterile, lvophioed
medure of synghetc palypepticles contaring four naturally occurmng aming acids: L-gltamic acid, L-slanine, | -tyrosne and
L4ysne: with an average molar fraction of 0141, 01427, Q088 and 0338, respectively. The mechansm(s) by which
Glfirarmer arstate exerts & efiect on Muiple: Sclerosis (MS) s (are) unknown. Preciracal study result suggest that gltiramer
cetale: may modulate imune processes that ane curently thought invoived in the pathogenesss of MS. In particuls,
mmhmmnmmmnmdwuymmfmh
‘condition which maty be induced in several animal speces frough immunization against ONG denved mterial contanng mysin
and an ofen used expenmental arimal modkl of MS. Because the immunological profile of glitiramer acetate remains 1o
e fuly slucdated, congems exist about i potential ko alter raturally OCCUMNG mmune responses (See Precautions)
Pharmacokinetics - There & o information mganding the absorption, detriution, metabolsm o excretion profile of
COPNONE™ (glatrames acetate for inyecton) in humans as appropriste pharmmacokinetic studies have nct been done.
Based on precinical studies & & asumed that 2 linge fraction of 2 b dy ac dione of gl aetate
woukd be hydrolyzed locall. Some fraction of injected material s presumed to enter the ymphatic croulation, enabiing I
o mesch regional lymph nodies, and some: may enter the sysiemic cinoulabon intact
mﬂ~md&mdcmlww“mhmjmntmnmmw
placsbo-controsled trish i patierty waith relapsng-remitng MG (RR-MS). In both these studies, & dose of 20 mo/day was
used. No other dose of glatirames acetate: has been evakiated in thas patient population. The first was 3 plot study (Trial )
which was conducted a 3 singlecentre and was 2 double-blind, randomized, matched-pa, paralll group placebo-
controlied tril. Fity patients with RR-MS were mndomized to receive 20 may/day olatirames acetate (n = 25) or placebo
(m= 25) subrutaneously The protocol speciied primery outzome mestsure was the proportion of patients who were reapse
free during the 2 yer curation of the rial, but two additonal mievant autiomes wee a0 speciied & endpoints: frequency
of anads dunng the tral, and the change in the number of sttacks companed 1o the rate of aftacks in the 2 years pricr 1o
Sy entry. Resulty from the study (e Table 1) provided preliminary avidence of eflactivenes

Mean reiapse rate (2 yean)
% Relapse free
Change in Relapse rate
Mecian Time to first Relagne (days)
% of patients progression free*

'hmﬂymhlﬁlmhp@ﬂdpﬁhﬂmmhmh}mmd
the trl (" Relapse Free]. Aralyses were busad on the mient-to-treat poputation

* Progression definedd 25 an ncrese of ot st 1 point on the EDSS thai persits for at least 3 consecutive months
lenammmwmmmemermmm
mmﬂmﬁbmﬂmﬁmm[nﬂmaphum:n: 126) subcutaneously. Patients were
wmmqwmmmnm:mmnzmmp«m
envolment. Fatents had a sore of no more than 5 on the Kurizie Exanded Disabilty Scale Score (EDSS), 3 standard scale
angng from 0 (normal) to 10 (desth due to MS). A score of 5 i defined s one 2t which a patient is il armbulatony but for
muﬁmumunﬂnmdéa&m:mumnmuﬂm
m-qnm:damdrmummwupmmamuuummm
3 months ke 2 year, s well a5 within severdl days of & presummed exacerbation In ondes for an exacerbation 1o be
confirmed, a biinded neurologit hud 1o document obecive neurologic signs, & well 25 document the exstence of othes
Crkeri (e.g, the perisience of the lesion for at least 48 hour). The protocl specied primary cutcome messure was the
ean bwo-year relapse rate. Table 2 shows resuls of the analyss of prmary and secondary outtome messures from Tl |
b on the intent-to-reat poputation.

*The primary efficacy measure for Trial il was the mean two-year relapne rate [Mean reapse rate (7 years)]

Anafyses were: based on the intent-{o-treat

* Progression defined s an increase of at least 1 point on the EDSS that perusts fior at least 3 consecutive months.

The effects of glairames scetate on relapse severity were not evaluated in sither trial,

Both stuckes showed 2 beneficial eflect of gatiames acetate on relapre rate, nd on The bass gatramer acetats &

consderd effective.

m-hmnmmmm Multiple Scleross to reduce the frequency of

m‘mmaﬁmnnﬂmmmamwdmmmmk
(glaticames acetate for inyection) beyond 2 years have ot been ade-

mwnwmhqnmucmnmwm have ot been

mcmmmumhmmnmhnwmmd

m-mummamammmhm;m
& the sbrutanecus route. COPAXONE™ shouid not be administered by the intraverous route

md““w—mmummnhm
cortroled ral (compared 10% of placebo patents) expenenced ol ket one epsode of what was described &
transiert chest pain (see Advere Reactions: Chest Pan). While some of these episades occumed in the context of the
mmmwmmmm Reactor], many did not. ECC
m-mmﬂﬂquh’mmhmdﬁmnWMn
mdﬂﬁmhdmwmmmmmrml}mmw

qmdwmrmmxwimemhmnM-WWWj(OWOhl”rmm
mwnmmardmdmmmmmmwmqumn
patients under treatrment for elther of these two latter conditions PmcumanmwM\;I}tw
of COPAXONE™ in such patients

PRECALTIONS - Patients should be instructed in aseptic reconstitution and sell-injection technigues 1o assure the e
adminstration of COPXONE™ (glitramer acetate for injection). The first injection should be perdommed undler the aper-
vaion of an approprately qualified heatheare professonal Patient understancing and use of aseptic sefl-injection techriques
mwmmhm*mmnmhﬂdhuﬁuﬂwhmdmﬁumw
mmndnmwpum&wmm‘mummmrmmwm
be used by the patient. Patients should be instructed on the safe disposal of ful containens.

Considerations the Use of a Product Capable of Modifying kmmune Responses COPAXONE™ ks an
antigenic substance and thus It bs possible that detrimental host responses can occur with Its use. There I
ko 7o Information on whether COPAXONE™ can alter normal human Immune responses, such as the
recognition of foreign antigens. It Is therefore posiible that treatment with COPAXONE™ may undermine
the body's defs agalmsit infections and tumor i Sy i of these risks have
mhnﬁuhﬂnhwmﬂlﬂanmﬂmmmmunwh
renal glomerull. furthermore, In a controlied trial of 125 patients with relapsing-remitting M treated for
1 years with 20 mg/day COPAXONE™ serum IgG levels reached approximately 3 times baseline values in
80% of patients within 3 to 6 months of treatment. These values returned to about 50% greater than base-
fine during the remainder of treatment. Although COPAXONE™ ks Intended to attenuate the autolmmune
response to myslin, whether chronk treatment with COPAKOME™ and In consequence, continued alter.
ation of cellular immunity can result In detrimental effects ks unk Preciinical studies to assess the
cardnogenk potential of glatiramer scetate In mice and rats are still in progress.

Drug Interactions - nteractions between COPAXONE™ and other drugs hve ot been fuly valuated. Resuts from
exating cinical triab do ot suogest any significant interactions of COPANONE™ with therapies commanly used in M$
patients. Thes includes the concurment use of corticosteroads for up to 28 days. COPUCONE™ has not been formally evakusted
mmuummwmmM_lnmmmmmmenwm«mmmcm‘mb
have ot reported any serous and unexpectied advene events thought to be related to treatment.

Use in Pregnancy - There are 10 adequate and wel-controlled studies in pregrant women No evidence of reproductive
TRy was observed in precinkal studies. Because animal reprodudtion studies are not always predictive of human
fesponse, s drug shoukd be used during pregrancy only I dieary needed. During theee cinical triak with COPAXONE™
sever| wormen conCeved while beng treated with the active drug. One case was lost to follow-up. Three of the patients shec-
tvely discontinued pregnancy. Theee patients siopped treatment | 1.5M2M‘ﬂnhnvgﬂwmpreq“s
delvered heakthy babees
qu-hnmmmh%nmmuwﬂ&(mmmnmnw
ni,mg;mgwwccmwwmwmmmmammmuﬂmmmmw
With caution,

Use In Children -The wiely and effectivenes of COPAXONE™ have not been established in individals below
18 yeans of age

Use In the Elderly - COPUSONE™ has not been studed in the elderty (» 65 yean okd)
mhmﬁwwm-mmmdcmmﬂrnwmmmw
funciion have not been detenmined

ADVERSE REACTIONS - Approsimulely 850 MS patients and 50 heathy volunteers have received a least one dose
of COPANONE™ (glatirarmes acetate for injection) in controlled and unconiroled dliical triss Total patient exposure to
(mo&[‘nwﬂmﬂqmpunémﬂu[mmm)mmem:mrowsmmm;
al a dally dose of X0 mg

In controlled ciracal triaks the most commondy observed adverse event associated with the e of CORXONE™ which
occumed ot @ highes frequency than in placebo treated patients were: injection ste neactions, vasodilation, chest pain,
astheniy, infextion, pain, nausea, athnalga, anwety and hypertonia. Of 2 total of B44 patients who could be evaluated fioe
sifety, approvimately 5% dscontinued treatment due to an acverse event. The adherse events most commonly associated
with decontinuation were: mection site macton (6.5%), vasodiation, unintended pregrancy, depression dysprea,
Mwmmmuwﬂmmdumu!mmm:m:mmnpm
gaton to be related to COPAXONE™ restrment indluded 2 case of e threatening serum sickness

Imemediate Postinjection Reaction - Appruximately 10% of Mutiple Sdermss patients exposed 1o COPRIONE™ in
jpre-marketing studies reported @ posi-injection reaction immediately folowing subrutaneous injection of COPAXONE™
mmwmmmdmmmm_m(mmdmm:m
mMmmmmdemmMmmxﬂnmmmu
mmmmdmmmmummthmuwumuwpmrm
mnum@ndudmwwmmmmm(wmﬁ‘mummm
mqmmammmmmmmmmwmm
have: dentical mechanis & unknown, In fact, whether or not. this constellation of symptoms actually represents a specific
FyNAOMe & Lnknown,
MM-Wquhmxmttmnmnwmuummmdtwnparmo1'»,9'
Mm}wdlhumwdw{wmammlcmm Whle some of these
epsodes ocrumed in the context of the Immediate Postingection Reaction described above, mary did nol. The
mrpwmmpdhdﬂwmﬂmmdgﬂrﬂuxmummmmmmmpm
s rarient (usualfy kasting only 2 few minutes), often urassociated with other symptoms, and appeared to have no
important cinical sequedae. ECG monitoning was not performed during any of these episades Sorme patients expenenced
more thin one such epsode. and episodes usually began at least 1 month after the initiation of treatment. The
pathopeness ol tha symptom is unknown, htﬂnbmcﬁxﬂmﬁmc!mdu}‘l‘wlrmuhrdma:[m
mnuxmtmmmwmhmhnmmmgmmmmwmm
patents with comortad cardiovascular disease are unknown. Table 3 It the advene experiences after up to 35 months
of treatrment (> 27 - 33 months: COPAXONE™ n = 84; Placebo, n = 75; > 33 months: COPAXONE™ n = 12: Placebo,
N = 24) in the multicentre placebo-controlled study (Trial If) in reaging-remitting Multiple Sclerss patients that
ocaumed at an incidence of at least 2% among patients who received COPAXONE™ and at an incidence that was at lexst
NmMMMnhmwhmm:mmmcmnhwd-pmmmmr
No laboratory advense experiences that met these criteria were reported I should be noted that the figures cited in
l&sumbnudtupnd-uu-m:mm'nd:mnrrgt'r(md-m.mmiptme.mnpﬂmt
characteristics and other facton differ from those that prevailed in the clinical triak However, the cled figures do
mlrnmmmmmmmmmmrmummrmmr.a-w-..
the adverse event inciderce rate in the population studed
wumﬁhuundnamadmwmmnqﬂumnmnwp&mm-
nchuded:
lq-:-hh-mmwwmdmmmrmmw.mmmm&n
Digestive System - Dyspepsa, constipation, dysphagi, fecal incontnence, flatulence, nausea and vomiting, gastrits
Gngrvits, perodontal abscess, and dry mouth

Mesadoskeletal - Myasthena and myaoa

Nervous System - Dizziness, hypesthesia, parestheska, insomnia, depression, dysesthesia, incoordination, somnolence

Special Senses - Abrommal vaicon, diplopi, amblyonia, eve pain, conjunctivit, tnkiLs, tiste perversion, and desness
mw-mmmMm.mmgmmquu cystits,
metromhaga, breast pan, and vagnitn.




Mmmmumnh(mmmmmwmmmﬂmn& mhmmmummn-cmmwmwmm

mWﬂMgththmﬁ?mdmmhmhhmd Wmdﬁumuﬁmdm-urﬂm&nqmmddanmm
the poy = e o Bent Y of patients ieated vith COPAIONE™ were '"mwmmmmGMMMEMaWwdn
mnmulsmﬂ(mmmdmuui&mmnmuhmudm proporion of indiidLak having adverse everts, i types of events were grouped into 3 smaller rumber f starclardized
mmmmwmmmwmmm-nmdmmmnm Gateories using COSTART I dictierury tsrminclogy The frequencies presented represent the proportion df the 840
winalysh mmhmcmmn-:mn;mmxﬁhum - mm,'n',“’p nchviduah exponed 1o COPAYONE™ who had data svikablefor the desermiration, Allrepzrted events that occumed i st
wthdrew from any trial due to abnomal aboratory fdings. L g C M'mmﬂwﬂwmwanmummmmﬂmmwm

100 genenil 1o be informative. vl events, and thoie not reasonably related to drug. Events are Rurther clsslied within
System Gtegones and enumerated Gecreasing frequency | Tolkowing defindions: Frequent advere
Table 3. Adverse Experlences = 2% Inddence and > 2% Above Placebo m ane defined & those cxcuming n:ﬁfﬁmm mmm,. fhese oocuring in 17100 10
LONE'™ (n=125) Placebeo (n=126 1/1000 patients.
) : lﬁln“-ﬁ“wmmm:mnmmm Insfrespuent: iryection ste

Adverse Experience o n ° WMWWM.MHACMMMMMWMMWM
Body as a Whole mmumtmm’wﬂw'v-mmmmmwmmmm
Injection Site Pain 83 66.4 46 36.5 Canflovascular - frequent: Hyperterson. knfveuent: Hypoiersion, midhysoke cich, sysokc mumu;, sl foiltion,
Asthenia 81 64.6 78 510 bradycardi, fourth heart sound, postural hypotersion, and varcose vens
Injection Site Erythema 73 58.4 17 13-5 M'm Dry mouth, gomatts, tuming sensation on torque, chaleryitts, colits, eophagesl ucer
Injection Site Pruritus 48 B4 5 4-0 SPNJSS et Cachao, jun PemoThage hepstomega. s appett, s, mouth ukeraon,
' WM_MM_MWQ_M_WQWmWM
FIL_.r :y_ndrome . i8 0.4 34 27.0 Endocrine - Infrequent: Gt wroiciern sl .
|n|l.‘C|ID!.1 Site Inflammation is 28.0 9 7.1 Castrolntestinal - frequent: Bovel oral o, sy glard oo . il
Back pain 33 26.4 28 222 Hemic and Lymphatic - infreq Leukopenia, anemia, cyangin, ecunophilla, hematemesss, lymphedema,
Chest pain i3 264 13 10.3 pancytopenia, and
Injection Site Mass 33 26.4 10 7.9 muw-mwmmm.w‘m_mmuq
Injection Site Induration 25 20.0 1 0.8 and wanthoma,
Injection Site Welt 19 15.2 5 4.0 mwll—-:wm.mmmwhmwuymmm myopathy,
Neck pain 16 12.8 9 7.1 Crteomyeits, tendon pan, and tenceynovits.
Face Edema n B8 2 1.6 Nervous - freguent Abrormal drearms, emotonal by, and supor. infrepuent: Az, per
Injection Site Urticaria 9 7.2 0 0 depersorakiation, halcinations, hostity, hypokinesi, coma, concentration diordes, facdl pardlys, decreed i,
Injection Site Hemarrhage B 6.4 4 3.2 s reaction, mermory impaiment, myoxons, paranoad reaction, paraplega, peychoti depresion and transient fupor
Chills 5 4.0 : 0.8 pirstory - Frequent. Hyperventiation. inrequent: Agihma, preurmon, epestaxs, hypoventition, and voce steration
Cyst 5 4.0 1 08 Sidn and Appendages - Frequent: txzema, herpes zoster, pustiar reh, in atopiy and warts. frequuent: Dry i
Injection Site Reaction 4 3.2 1 0.8 " PEVOpty et rurcukoss, s, angoeea cotac dematt, e ccko, kgl dermast,
Inlection Site Atropk 3 24 0 macuiopapuiar rash, pigrmentation, benign skan neoplsm, skin carinoma, skin drise, and vesiculobulious
d Py A Spechal Senses - bbesquent: Dry s, ot extema, ptoss, atarac,comesl ke, mychies, ot neurt, photophobia, and
Abscess 3 2.4 0 0 Tt b
5::‘;:::::::1” 34 27.2 14 1.1 ¥ : . S S
hemorthage Hwntm&ﬂmﬂﬂmm.muwmmmhunm
Palpitation 14 11:2 3 48 cardnoma cervix in dty, fbrocystic bresst, kadney cilcus, nocuria, ovaran oy, priapism, pyelonephits, abnormal
Migraine 9 7.2 5 4.0 sexyal funcion, and urethnts.
Syncope 8 6.4 4 3.2 STMPTOMS AND TREATMENT OF OVERDOSACE - Overcose with COPAXONE™ has been reported i thves patients
Digestive ) hmﬂm!&rmﬁ)mmﬂﬁiww‘awth}muﬂmTwmma
Nausea 29 23.2 22 175 Mdﬂn&mn?muﬂm.mw3mmumwgucomm‘:mmwmo,
Vomiting 13 10.4 o 56 e Neither patient evidenced any change in biood pressure. heart rate, o temperature. Telephone ioflow-up several houn
Anorexia 6 4.8 3 24 later prochuced no repornt of advene experiences from ether patient.
Gastroenteritis 6 48 2 1.6 DOSAGE AND ADMINISTRATION - COPAIONE™ Should only be precribed by dingions who hove experience in the dogress
PR . 24 a 9 I e 5 .y Pt 2 e e ) e
_ & & dally inection mg given
L‘::;L?r::imph‘m 3 24 L 9 Instructions for Use - To reconstiute hophiized COPAXONE™ ko Inpction, e 2 sterde syTNge and reedle o
Lymphadenopath 21 18.4 12 9.5 mnnan&m»mmmwmmmwcww‘uwwmua
Erhp pathy : cmwmuuulmwmnwuwmuemwnmhm
EEUINOS 13 120 12 9.5 product visal andf discard o returm the product 1 the pharact before use 1 contans partcudate matter Use within
Metaballc and Nutritional 8 hours e recorstiution. Withdaw 1.0 i of the sokion o 2 steie yinge ted with a new 27.gauge nescle and
Peripheral Edema 14 1.2 7 5.6 e the soluton subuaneously. Sies for sef-nyection indude army, abdomen, higs, and thighs. A vl & Rutable o
Weight gain 7 56 0 0 single e only; urused portions should be dscarded.
Edema 5 4.0 1 08 COMPOSITION - COPAXONE™ (glatramer actetate for injection) s a steri, yophikzed drug product, intended for
Musculo-Skeletal Abxutaneous’ inpection following reconstitition with Sterle Water for injection. Each vial of lyophiized drug |prodhuct
Arthralgia 31 248 22 17.5 rmmmgqamummnngumgewamsubmr.mmmmm_nwmg
Nervous System - - mannitol Each val of Serie Water for inyection contains 1.0 mi of Siere Water for injection phs 2 0.2 mL overage Io alow
Hypertonia 44 35.2 37 29.4 for lowses in reconstitution and (ransier
Tremor 14 1.2 7 5.6 STABILITY AND STORAGE RECOMMENDATIONS - Visk of hophilzed COPALONE™ should be ored under
Agitation 7 56 4 32 rengeration (2 - §°C). The vial of diluent should be stored at rmoom temperaturs
Confusion 5 4.0 1 08 Reconstituted Solutions - To reconstitite hyophlized COPAXONE™ prior 1o injection, wse sterie syrnge and
Nystagmus 5 40 2 16 L-gauge neede 10 trander the Guent suppled, Sterie Water for injection, into the COPAXONE™ val. Gently swirl
Respiratory - wudcww‘mumxm{mnmmmmﬂummmmn
Rhinitis 29 23.2 26 206 reconstituted product visualy and discard or retum the product to the pharmacist f i contains partiouate matter Soon after
; y wmntmmmIDMULTMMIMWWMJMI?M
Dyspnea 23 18.4 8 6.3 neecdie and inject the solution subcutaneously, A vil s sufable for single use only; unused porfions shouid be ciscarded. The
Bronchitis 18 14.4 12 L reconstituted solution shouid not be ket longer than 8 hous at room tempenture
Skin and Appendages Parenteral Products - COPXONE™ should be recorstituted only with the provided diuent, Sterile Water bor injection.
Sweating 15 12.0 10 7.9
Erythema 8 6.4 4 32 Vial Size 2ml
Skin Disorder 5 4.0 2 1.6 Voiume of Diuent 1o be Added 1 m
Skin Nodule 4 32 1 0.8 Volume to be Ingected 1.omL
_Wart 3 2.4 0 _ 0 | Nominal Concentration per ml X mg
Special Senses
Ear Pain 15 12.0 12 9.5 nmmunwum-cmtwwmum}awumnghd
Eye Disorder 8 6.4 1 08 e lyophired glafiramer acetate with mannitol, packaged in sngle use 2 miL viak. A szparste v, contaning 11 mi of
Urogenital System R—— —— et (Sterie Water for iection) phs 0.1 ml of overage of dluent i included for each vidl of dug, COPAXONE™ &
Urinary Urgency 20 16.0 17 13.5 #valible in pacis of 32 amber v of sterle lyophiied material for subcutaneous inecion. The diuent (Sievie Water
Vaginal Moniliasis 16 12.8 7.1 for inpection) for COPANONE™ s supplied in packs of 32 clear vials Product Monograph avallable pon rquest
Dysmenorrhea 12 9.6 9 A Refereroe
Unintended Pregnancy 4 2 0 0 1. johrson, KP et al, Extended use of glatiramer acetate (COPANONE™) & well tolerated and maintains it cinical effect
Impotence 3 2.4 0 ) on muftiple sclerosis relapse: rate and degree of disabiity, Neurokgy vol. 50, 3:701-709, March 1998, 2. johvson, KP et o,
— Coplymer | recuces relapse rate and improves cisability in relpsing -remikting multiple sclesnss, Newrology 45:1268 - 1275,
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SUSTAINED EFFICACY

Kate’s physician chose COPAXONE™
because it keeps working!"? Kate isn’t
giving in to MS*

Kate H.

Burlington, Ontario

PROVEN COMPLIANCE

Claire’s physician chose COPAXONE™
because it’s generally well-tolerated.
It’s one she could start on and stay with*

Claire S.
La Salle, Québec

For information on Shared Solutions™ a
free patient support program for healthcare
professionals and their patients:
1-800-283-0034

info@tevamarion.com

V¥V  ©u ANCOPAXONE

(glatiramer acetate for injection) -

www.tevamarion.com

 mean number relapses (24 mos) COPAXONE™ 1.19: Placebo 1.68 (p=0.007)"
“Not actual patient case study.

COPAXONE™ (immunomodulator) is indicated for reduction of the frequency of relapses in ambulatory patients with relapsing-remitting multiple sclerosis. A co
between reduction in altack frequency alone and decreased risk of future disabilities remains to be established, Salety and efficacy beyond 2 years have not been
sludied in placebo-controlled trials, Safety and efficacy in chronic progressive MS have not been evaluated. The most commaonly observed adverse events (>20%6
(not all adverse events were related to treatment): injection site reactions (2.4%-66.4% depending on reaction), vasodilation (27.29%), chest pain (26.4%), hype
asthenia (64.8%), flu syndrome (30.4%), back pain (26.4%), nausea (23.2%), arthralgia (24.8%), rhinitis (23.2%).

COPAXONE™ is a trademark of Teva Pharmaceutical Industries Lid, and is used under licence,
Shared Solutions™ is a trademark of Teva Marion Partners Canada™
TEVA and the design version thereof are irademarks of Teva Pharmaceutical Industries Lid,
wmuudwmrﬁcmce.mmmdme ign version thereol




In relapsing-remitting multiple sclerosis:

Why are

neurologists
choosing

COPAXONE’”"
(latiramer acetate for injection)

Effect of COPAXONE™ on neurologic function in
randomized, placebo-controlled trial. (n=251)
(EDSS Measurements Taken During Relapse are Excluded)
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Adapted from Johnson, KP et al,*



The boay of evidence continues to grow for triple therapy in CHF.

LANOXIN® in combination
with an ACE inhibitor and
diuretic (triple therapy)

proves more beneficial than

dual therapy (ace innivitor and diuretic)
in CHF’

HELP REDUCE YOUR }
CHF PATIENTS’ |
CHANCES OF
COMING HERE

*Reduced risk of hospitalization due to
worsening heart failure’

*Delayed progression of disease in mild
to moderate CHF’

*/mproved feeling of general well-being
with fewer symptoms"’

*Greater exercise tolerance and endurance’

* Proven safety profile'

'LANOXIN'

digoxin

A classic therapy improving
today’s health outcomes in CHF

GlaxoWellcome [ &




